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HEFRFAELE HENENERMNARAE]
Company Name shown on Report HIGGSTEC INC.
Mk HL B R R RBRTH RS 22 57
Address NO. 22, DINGPING RD., SU'AO TOWNSHIP, YILAN COUNTY 270, TAIWAN(R.O.C.)
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The following sample(s)and sample information was/were submitted and identified by/on the behalf of the applicant

B L4 Product Name Touch Panel

L USE Part No. TXXXX-XDNXXXX- XXXXXX-XXXXX

e aH UL H BA Sample Received Date 2023.06.20 Jun. 20, 2023

5 infgHl H BH Testing Period 2023.06.20 - 2023.07.10  Jun. 20, 2023 to Jul. 10, 2023
MUHIEESK Test Requested :HE2:FH N HE Please refer to the following page(s).
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Testing Services
te SF-6, No.9, Sec.2, Nankan Rd, Luzhu Dist., Taoyuan, Taiwan

Testing ¢ Testing International (Taiwan) Co., Ltd.

Hotline:400-6788-333 whnwww. cti-cert.com E-mail:info@cti-cert.com Complaint call:0755-33681700 Complaint E

mail:complaint@cti-cert.com
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IR L RIRFE FEOK > BIFTHR AR HE5(Pb) ~ $8(Cd) ~ ZK(Hg) ~ $8(Cr) ~ MBS R — R [HR i — 1 T Ea(DBP) ~ #i7— Fig

THETRER(BBP) ~ AR HIEE . (2- ZFRC AR BR(DEHP)RIAE A FHEE % T lis(DIBP) ] #E{TEREEMIE -

2. RBEFEOR - EEEGSIE [EC 62321-3-1:2013 AR E HYEREE R E A T Ay 3R — R EE R AR (R (E I - E— D TR st
A EERTT A AR SRR S T HYSE(PD) ~ $(Cd) ~ ZRk(Hg) ~ /NEEE(Cr(VD) ~ A7 (PBBs) « %)% —ZEHt(PBDEs)RIA & — FHELHs (A7
g IR T BS(DBP) ~ A5 HIEE T ERER(BBP) ~ AR HIEE —(2- 2k A BS(DEHP)AE A FHEE 2 T B5(DIBP) ] #E{THIE -

3. RIBEFECR, BT mPHYAC), JRBrHE -

As specified by client, to screen Lead(Pb), Cadmium(Cd), Mercury(Hg), Chromium(Cr), Bromine(Br), Phthalates (Dibutyl phthalate(DBP),

Benzylbutyl phthalate(BBP), Di-2-ethylhexyl phthalate(DEHP), Diisobutyl phthalate(DIBP)) in the submitted sample(s).

2. As specified by client, when screening results exceed the screening limit in IEC 62321-3-1:2013 or screening limit of Phthalates in this report,
further use of chemical methods are required to test the Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr(VI)),Polybrominated
Biphenyls(PBBs), Polybrominated Diphenyl Ethers(PBDEs) and Phthalates (Dibutyl phthalate(DBP), Benzylbutyl phthalate(BBP),
Di-2-ethylhexyl phthalate(DEHP), Diisobutyl phthalate(DIBP))in the submitted samples.

3. As specified by client, to test Chlorine (Cl), Bromine (Br) in the submitted sample(s).

[um—

Test Requested
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4554 Conclusion
i EmE S WBEREES S
Tested Sample According to standard/directive Result
PR, BREE RgHS 54 2011/65/EU R H: N
] EzTH54(EU) 2015/863
Submitted Sample RoHS Directive 2011/65/EU with amendment (EU) 2015/863 PASS

sk sk st sk she sk ske ke sk she sk sie sk sk sk ske sk sk sk she sk st sk sk sk sk sie sk sk sk sk st sk sk she sk st sk sk sk sk sie sk sk sk sk sk sk sk ste sk st sk sk sk sie sl sk sk sk sk st sk sk ste sl st sk ste sk ske st sk sk ske sk st sk sk st sk sk sk st sk sl sk sk sk sk sieostesie sk sle sk sk sk sk ske sl sk sk ske sk stk sk sk skeosleoske sk sk skeoske st sk steoske ot sk skeoskotok skeoskeokokokoskosk

FraEFonHlE SN 2 Bl RoHS 5 2011/65/EU K BEZTHE < (EU) 2015/863 ZRHIFRIE -
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment(EU) 2015/863.

Hotline:400-6788-333 www. cti-cert.com E-mail:info@cti-cert.com Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Report Content
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15L& Photo(s) of the sample(s) e 18

Hotline:400-6788-333 www. cli—-cert.com
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1.1. #HIRIR Test Method
1.1.A. IEC 62321-3-1:2013 $EE T ERVETEIRE (FAr : mg/kg) Screening limits for regulated elements according to IEC 62321-3-1:2013(Unit: mg/kg)

AFTTR REY S B

Ele0ment Polymers Metals Composite material
Pb BL<(700-36)<X <(1300+305)<OL BL<(700-36)<X <(1300+35)<OL BL<(500-36)<X <(1500+3c)<OL
Cd BL<(70-36)<X <(130+36)<OL BL<(70-36)<X <(130+30)<OL LOD<X<(150+306)<OL
Hg BL<(700-36)<X <(1300+305)<OL BL<(700-36)<X <(1300+35)<OL BL<(500-36)<X <(1500+35)<OL
Cr BL<(700-30)< X BL<(700-30)< X BL<(500-30)< X
Br BL<(300-30)< X N/A BL<(250-30)<X

1.1.B. &% 1EC 62321-8:2017 # _HEEHEHYETESR{E Screening limits for Phthalates with reference to IEC 62321-8:2017

HHHE EiRIRME (Bl © mg/kg)
Ji5 — FIl¥% — I T 5 Dibutyl phthalate(DBP) B DIS
HOR " HEE T B RS Benzylbutyl phthalate(BBP) BL=500 <X
HR —HRE— (2-2F K fig Di-2-ethylhexyl phthalate(DEHP) BL<500 <X
R —HlE — % T fi5 Diisobutyl phthalate(DIBP) BL<500 <X
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1.1.C. {EZ2HE, Chemical Test
JAERTEH Tested Item(s) SHIEL 7774 Test Method A J5ERH R MDL FR{E Limit
Measured Equipment(s)
4 Lead (Pb) IEC 62321-5:2013 ICP-OES 10 mg/kg 1000 mg/kg
#% Cadmium (Cd) IEC 62321-5:2013 ICP-OES 10 mg/kg 100 mg/kg
7K Mercury (Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES 10 mg/kg 1000 mg/kg
[EC 62321-7-1:2015 0.10 pg/em? (LOQ)
7NfE45% Hexavalent Chromium (Cr(VI)) UV-Vis 1000 mg/kg
IEC 62321-7-2:2017 20 mg/kg
% A8 Polybrominated Biphenyls (PBBs) IEC 62321-6:2015 GC-MS 100 mg/kg 1000 mg/kg
%38 KWt Polybrominated Diphenyl Ethers (PBDEs) IEC 62321-6:2015 GC-MS 100 mg/kg 1000 mg/kg
HI — FEE —1F T Fg Dibutyl phthalate(DBP) IEC 62321-8:2017 GC-MS 50 mg/kg 1000 mg/kg
HOR " HEE T EKlS Benzylbutyl phthalate(BBP) IEC 62321-8:2017 GC-MS 50 mg/kg 1000 mg/kg
AR g . (2-ZE B B Di-2-ethylhexyl phthalate(DEHP) IEC 62321-8:2017 GC-MS 50 mg/kg 1000 mg/kg
S S S TS Diisobutyl phthalate(DIBP) IEC 62321-8:2017 GC-MS 50 mg/kg 1000 mg/kg
Hotline:400-6788-333 www. cti-cert.com E-mail:info@cti-cert.com Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.co
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55 Remark:

- BL ={E B R {E
BL = Under the screening limit
- OL == G2 R{E
OL =Abovethe screening limit
- X =B — 2P &
X=The range of needing to do further testing
- 3o=REA I EESHY IR
36=The reproducibility of analytical instruments
- N/A=REE
N/A= Not applicable
- LOD=J5/E iR
LOD= Detection limit
- LOQ = E&E[R » NEEHVE SR 0.10 ug/em?
LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?

Hotline:400-6788-333 www. cti-cert.com E-mailinfo@cti-cert.com Complaint call:0¥55-33681700 Complaint E-mail:complaint@cti-cert.com
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1.2 #HI4S 5 Test Result(s)
eI RA e C PBBs /
o R Sam %’“ﬁfﬁ tion Pb cd Hg ' ° DBP BBP DEHP DIBP
Sample No. | Photo No. P P (VD) PBDEs
FEIHEE
1 A-1 2 BL BL BL BL N/A N/A N/A N/A N/A
Transparent glass
IR
2 A-2 . BL BL BL BL BL BL BL BL BL
Transparent plastlc
= FPC
3 A-3 BL BL BL BL BL BL BL BL BL
Yellow FPC
SEskzEl S
4 A-4 . . BL BL BL BL BL BL BL BL BL
White plastic
H @
5 A-5 . . BL BL BL BL BL BL BL BL BL
White plastic
Hotline:400-6 T88-333 cti-ce Ccorm E-mailinfo@cti-cert.cor Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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f#5sE Remark :

- N.D. = {E2HE AL (N AR IRECE ZFR) Not Detected by chemical test (<MDL or LOQ)

- MDL = Method Detection Limit

- BUE BN mg/ke » HAEERNE 2 455 Unit of numeric results: mg/kg, result by chemical test

= mg/kg = ppm = HE& 42— parts per million

- 1000 mg/kg = 0.1%

- N/A=KN##& Not applicable

- BL =( A iR {H Under the screening limit

- VNESIRE/NGY 0.10 pglom?, BEdRARARH NS -
Y The sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 ug/cm?. The coating is considered a non-Cr(VI) based coating..

- HiN 2R (PBBs) F12)R "t (PBDEs) » XRF ffi el HAS RAURH R SR BN/ (HSS » XRF ARl HAE RAURH 24 & & -
When conducting the test for PBBs&PBDEs, XRF was introduced to screen Br Exclusively; When conducting the test for Hexavalent Chromium, XRF was
introduced to screen Chromium exclusively.

Hotline:400-6788-333 www. cti-cert.com E-mailinfo@cti-cert.com Complaint call:0¥55-33681700 Complaint E-mail:complaint@cti-cert.com
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1.3. #HIRAE Test Process
1.3.1. §% Lead (Pb), 4§ Cadmium (Cd)

THRRILIVE RSN PR — SRR
Weigh sample and place it :>
in a vessel Add digestion reagent Digest the sample
il M T -
A

Alkali Fusion/ <: :
Residue B
il Po = RE
Fil ICP-OES 31ft £%E¥7J<E.ﬁ Acid Dissolution ( Filtrati

<: Make up with <_ iltration
Analyzed by ICP-OES deionized water
B

Solution

S N &

B A e Ta
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1.3.2. 7k Mercury(Hg)

A2230300540101002E

PR AN
Weigh sample and place it
in a vessel

R Ml
Test Report

IAH AR
Add digestion reagent

F ICP-OES 43#7t Ll KER

( Make up with
Analyzed by ICP-OES deionized water

il

Alkali Fusion/

Acid Dissolution

g /BB Y U5 R R

5 10 H 3£ 21E Page 10 of 21

B AR i

Digest the sample

ﬁ

bR

Residue

R

BIR

Solution

<7 Filtration

@ TN - A
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1.3.3.75{8%& Hexavalent Chromium (Cr(VI))
1.3.3.1 IEC 62321-7-1:2015

R Ml
Test Report

% 11 H 4t 21H Page 11 of 21

AL R B

Filter and removethe sample

Il

i SRR o P R7KZEHY
Take a portion ofthe sample —1] Extraction with boiling water —1
FI UV-Vis 4317 RIS E |
Analyzed by UV-Vis Add test solution
Hotline:400-6788-333 wwww. Cti-cert.com E-mail:info@cti-cert.com Compla

S EARHY pH

Adjust the pH value of the solution

2t call:0755-33681700

mplaint@cti-cert.com
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1.3.3.2. IEC62321-7-2:2017

GRS

Weigh sample and place it in a vessel

R Ml
Test Report

m—

IAE AR
Add digestion reagent

5 12 H 3£ 21H Page 12 of 21

AT A R
Add test solution

SRR i
Digest the sample

|

il

THEOA R pHAE
Adjust the pH value
of the solution

!

THEOA R pHAE
Adjust the pH value
of the solution

BAN 0 iEE
Cool and filter

|

MEBETKER

Make up with deionized water

A UV-Vis 43871
Analyzed by UV-Vis
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1.3.4. 25587 Polybrominated Biphenyls (PBBs), 275 — kit Polybrominated Diphenyl Ethers (PBDEs)

HERLNREET JEEE=Ty: HzadiilEetEl e A BUR
Weigh sample and place :> Extracted with :> Concentrate the extract
it in a thimble organic solvent

iyt

F GC-MS 43t FARERER W EAUERETEMA
Analyzed by GC-MS <:Z Make up with <:Z Transfer the extract into a
organic solvent volumetric flask

Len wAma

1.3.5. #fZF_H[i£l5 Phthalates(DBP, BBP, DEHP, DIBP)

HERLNEET A ARIZEEL IRHE AR
Weigh sample and place :> Extracted with :> Concentrate the extract
it in a thimble organic solvent

iy

Fi GC-MS 73 FRAEHRARIE S R R 2R EMA
Analyzed by GC-MS <:Z Make up with <:Z Transfer the extract into a

organic solvent volumetric flask
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2.1. #HIE Test Method
HAHEH HERTT7% HiatEges JiERR R
Tested Item(s) Test Method Measured Equipment)s) MDL
. . 7% EN 14582:2016
% Chlorine (CI) IC 50 mg/kg
Refer to EN 14582:2016
R . 7% EN 14582:2016
75, Bromine (Br) IC 50 mg/kg
Refer to EN 14582:2016
Hotline:400-6788-333 o Cer E-mailiinfo( ti-cert.c Complaint call:0755-33681 Co plaint mail:comp

aint@cti-cert.com

o New &

-
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2.2. FHIGSER Test Result(s)
ESTa R HRF dmat Romfaat HHE {EERHEEER
Sample No. Photo No. Sample Description Tested Item(s) Chemical Test (mg/kg)
| o FEH R Cl N.D.
- Transparent glass Br ND.
AR Cl N.D.
2 S ZEHH YR |
Transparent plastic Br ND.
= FPC Cl N.D.
3 A3 -
Yellow FPC Br N.D.
g Cl N.D.
) s At
White plastic Br N.D.
g Cl N.D.
s AS EI.’% H/.
White plastic Br N.D.

Hotline:400-6788-333 wwww. cli-cert.com E-mailiinfo@cti-cert.com Complaint call:07¥55-33681700 Complaint E-mail:complaint@cti-cert.com
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f#5sE Remark :

Hotline:400-6788-333 www. cti-cert. com E-mail:info@cti-cert.com Complaint call:0755-336

N.D. = {2 (N J77ER HPRECE £FF) Not Detected by chemical test (<SMDL or LOQ)
MDL = Method Detection Limit

FUEEAL: mg/kg > (RIEEEMIE 2 455 Unit of numeric results: mg/kg, result by chemical test

mg/kg = ppm = &4y — parts per million

1000 mg/kg =0.1%

5 16 H It 21E Page 16 of 21

mail:complaint@cti-cert.com
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2.3. #HIAFE Test Process

TR BRI A TR TR
Weigh and pl 1 > . . > .
e Fill the bomb with oxygen Combust the sample in oxygen bomb

in a sample cup of bomb

1|

FRICHE R UER RS B R A R
Analyzed by IC <:Z Make up with ultra-purity water <:Z Transfer the sample solution

into a volumetric flask

Hotline:400-6788-333 www. cti-cert.com E-mail:info@cti-cert.com Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

e L
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FrimlE A
Photo(s) of the sample(s)
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Hotline:400-6788-333

www. cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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Hotline:400-6788-333

www. cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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Complaint call:0755-33681700
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#£HH Statement :

1.

Hotline:400-6788-333 whnww. cti-cert.com E-mail:info@cti-cert.com Complaint call:0755-33681700 Complaint E-mail:complaint@c

TR SR N BT - “FHE R g R sy

This report is considered invalid without approved signature, special seal and the seal on the perforation;

et HaEE N B A Rt - B bR (S B SRR IR - FRERENEEEN AR - CTIRKEEEEY:

Company Name and Address shown on Report, the sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified,;

iy i SE R Sic el E AT = g

The result(s) shown in this report refer(s) only to the sample(s) tested;

RE CTIFHFAE > AEE o ERE AR

Without written approval of CTI, this report can’t be reproduced except in full;

Uk s TV AN B LN FEA 7R » IPSCR%E -

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the Chinese version shall prevail.

e LR e

*** End of Report ***
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